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Nominal voltage Capacity/energy - L
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Description Rechargeable Li-ion cell Li content A /N
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FasmE | AR 5 8
Original test report No. 1121090316 Date of test report 2021-11-08
MRABRAE BRATE CAIGFIRRAET M) 4 38.3 2 UNITED A
Test standard NATIONS Manual of Tests and Criteria 38.3 SHSGALI0M e
T.1 B AR o | T2 aEEnRk PN
Altitude simulation At Passed Thermal test A% Passed |
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Vibration A Passed Shock &1 Passed
T.5 48R 2% N T.6 Eifr N
External short circuit " it Passed Impact A Passed i
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Overcharge - Forced discharge A% Passed
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Statement

LARMELASREAE (ERBENERE) T
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2RI E & B R
Copies of the test summary are invalid.
3R ELS F KB FE 2 TR R
The test summary is invalid without the signature, name and title of the signatory.
4 R EIR TR
The test summary is invalid if it is blotted out.
5. RZALIE PEAHE, AEHsEZHRERE.
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. AR E P HER AT IS R, DU FTIlAE B 3K
The conclusion of the test summary is only valid for the tested sample.
7RI E DA b S A, FESCSCA (D B, B R RIS, B LA OUA
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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Conelusion tested samples meet the requirements of test items of
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#EE /
Remark )
%4 Signature 4 12 R
IR %- Title
B & T2 Vice chief engineer

-BeUF15:284837-
***?ﬁ%: %Eﬁ***
L T Brd A R A www.ghs.cn 2/2




-——

e




